AMERICAN WATER REVISED REPLY - JEA INVITATION TO NEGOTIATE (127-19)

November 26, 2019 RED ACTED CO PY

JEA Procurement Bid Office

21 West Church Street

Customer Center 1st Floor, Room 202
Jacksonville, FL 32202

Re: Invitation to Negotiate #127-19 for Strategic Alternatives Revised Reply (Revised Reply)

American Water Works Company, Inc. (American Water) is pleased to submit the attached Revised Reply in response
to JEA’s Invitation to Negotiate #127-19 for Strategic Alternatives (ITN). American Water proposes to acquire JEA’s
water and wastewater systems?! (Proposed Transaction) and partner with existing management and community
leaders to achieve JEA's vision of the future.

This proposal charts a path to an exceptional future for JEA and the people of greater Jacksonville, who will benefit
[...]
opportunities. The company encourages and supports employees who enroll in college, university and technical
school courses to gain specific knowledge or to obtain a degree. With Jacksonville’s multiple outstanding
institutions of higher learning, these opportunities could be used by employees to gain important skills to
develop into more well-rounded professionals while supporting the region’s institutions. This program is
intended to enhance employees’ professional development and their skills and knowledge related to American
Water’s business.

As an added benefit, JEA employees who transition to American Water will have full access to a robust library of
content that offers guided learning about the utility industry, safety, leadership and other meaningful topics. In
additional to engaging and informative digital content, American Water also offers regular small group education
and development courses. We firmly believe that continuing education helps improve each member of our team
and we require that every employee receive at least 20 hours of formal training every year paid for by the
company.

Ethics Embedded in Every Facet of Our Business

American Water maintains a culture of professional respect and emotional safety across our organization. This
is demonstrated through our best-in-class respect and dignity policy, harassment-free workplace policy, and

Page | 43



AMERICAN WATER REVISED REPLY - JEA INVITATION TO NEGOTIATE (127-19)

ongoing training policies. For the benefit of our employees, we encourage reporting through human resources,
management or a confidential third party-administered Ethics Hotline that is available to employees and
external stakeholders, including suppliers and customers.

Seamless Integration Process

We are confident that JEA customers will benefit from American Water’'s proven expertise in successfully
integrating dozens of municipal acquisitions. American Water utilizes SAP as its core enterprise resource
planning system enabling streamlined business integration. In late 2018, the company was certified as an
Advanced Customer Center of Expertise (ACCOE) and is the first U.S. utility company to reach this noteworthy

benchmar k. |
.
|

American Water also leverages innovative Data Stewardship Platform (DSP) technology to support customer
data transition, bringing a unique benefit to our company and entities it acquires. The DSP combined with
American Water proprietary features deliver many benefits, including:

o Highly scalable approach to customer volume: Regardless of the number of customers we serve, our
processes and integration techniques can be quickly and effectively scaled to easily accept new
customers.

e Advanced customer GIS mapping technology: These innovative technologies allow our team to more
effectively map and notify customers in the event of a customer-impacting emergency.

e Proactive and established user acceptance process: Having an intuitive process helps improve
programmatic approval flows across organizations with built-in data validation.

Strong focus on maintaining reliability and minimizing time of disruptions

We are keenly focused on maintaining reliability and minimizing time of disruptions because water management
and climate variability are inextricably linked. The impacts of climate variability, such as sea level rise, and
increases in frequency of extreme weather events directly affect water sources and infrastructure. The number
and frequency of droughts, severe storms and wildfires has intensified over the past 20 years. Further, the U.S.
Geological Survey has linked river salinity to climate change. The changing of source water makeup and extreme
weather events directly impacts the environmental aspects of our business and is something American Water’'s
leadership team regularly considers when determining future plans and preparedness strategies.

American Water has policies directly focused on this, such as our Capital Program Management Policy requiring
investment in our infrastructure to follow specific recommendations from our comprehensive asset planning
process. This includes assessing risks from climate variability and developing appropriate mitigation and
adaptation strategies. For example, in our construction we use either a 100-year minimum or 500-year flood
elevation as the basis for design, depending on the criticality of the asset and specific application.

When we build new facilities, we consider climate variability, raising critical equipment well above historic flood
levels and designing for more frequent and intense weather events to strengthen their resiliency. We have
committed approximately $1.5 billion or more annually to upgrade and renew water and wastewater treatment
plants, distribution and transmission pipes, pumping stations and other essential facilities. Approximately 8%
of our capital investment is dedicated to resiliency and hardening of our assets.

Page | 44



AMERICAN WATER REVISED REPLY - JEA INVITATION TO NEGOTIATE (127-19)

Disaster Planning

We invest in the resiliency of our systems and in the communities we serve. Infrastructure that is in poor
condition or designed for historical environmental conditions is more susceptible to the impacts of extreme
weather events, especially flooding and droughts, which can result in contamination or loss of service.
Challenging weather conditions, and thus the related risks, are predicted to continue and escalate. Given
Jacksonville's coastal location, the city is especially vulnerable to this threat. With Northeast Florida experiencing
a rise in the occurrence of hurricanes and related storm surge activities, JEA will benefit from American Water's
approach to disaster planning, which addresses risks through redundancies and strategic planning. This work
is vital to continually meet all customers’ basic needs for clean, safe and reliable water.

Increased climate variability including intense storms and winds can lead to power outages that have the
potential to affect services if appropriate preparations are not taken. We must be prepared for these events by
ensuring that our most critical facilities can operate for an extended period of time on stand-alone power
generation sources, such as gas-powered generators and/or solar panels. We are proud to have backup
generation in place for over 80% of our customers. Additionally, our emergency response plans focus on
strategies to mitigate the potential impact from extreme weather and climate variability to improve the reliability
of our systems for the benefit of our customers.

American Water’s investment approach provides many opportunities to increase climate resilience in the
communities served by JEA by implementing mitigation and adaption strategies. As climate models and
forecasts continue to improve, we are constantly evaluating risks to our operations and implementing new
design standards into our engineering processes to make assets more resilient.

Capital Investment Planning
Like JEA, American Water has a robust process in place to develop strategic capital investment plans, which
includes making our assets and operations more resilient to climate variability and other threats from our
changing world. Our resiliency planning strategy is not limited to our capital investment plans - it is also
integrated into our asset management, emergency response planning, capacity development and other
decision-making processes.

American Water will continue to prioritize and invest in our resiliency and asset hardening efforts. This forward-
thinking philosophy will extend to our partnership with JEA because we see the readiness of our systems as
critical to addressing weather challenges and climate variability impacts on our life-sustaining services.

In 2018 alone, our completed resiliency projects included:
e $37 million flood protection project at the Raritan-Millstone plant in Bridgewater, NJ
e $45 million water supply pipeline project to reduce the risk of water scarcity in Monterey, CA

e $13.4 million emergency generator at the central water treatment plant in St. Louis, MO, allowing us to
treat over 120 million gallons of water each day

These projects manage water supply, a finite resource, and safeguard customers’ long-term needs. In some
regions, concerns about long-term water scarcity and water quality are increasing stakeholder expectations for
American Water to protect this valuable resource and ensure access to clean, safe water into the future. The
risks posed by climate change increase pressure to plan for and address Water Supply Resilience.

Page | 45



AMERICAN WATER REVISED REPLY - JEA INVITATION TO NEGOTIATE (127-19)

Resiliency in Northern California

More recently, California American Water was able to maintain normal water service in Geyserville and Larkfield
during the Kincaid Fire and Public Safety Power Shutoff events by implementing our emergency preparedness
and resiliency plans.

Through the use of back-up generation and remote operations, California American Water was able to continue
operating both water systems to support first responders during the evacuations and has been providing normal
water service to customers as they return to their homes and businesses.

Proven Leader of Wastewater Fundamentals

In addition to our expertise in potable water, American Water owns and operates 130 wastewater treatment
plants (WWTPs) across the U.S., which range in size from less than 10,000 GPD up to 20 MGD. In addition, we
own and operate more than 175 wastewater collection systems with a combined total of more than 2,500 miles
of separate sanitary and combined wastewater system piping and over 600 sewage lift stations.

Given the vast number and scale of these facilities, American Water has experience with nearly every
conventional and advanced wastewater treatment technology currently being used in the industry, including
numerous activated sludge and biological nutrient removal configurations; trickling filters; rotating biological
contactors; facultative lagoons; sequencing batch reactors (SBRs); membrane bioreactors (MBRs); grit and

Page | 46



AMERICAN WATER REVISED REPLY - JEA INVITATION TO NEGOTIATE (127-19)

screenings headworks technologies; aerobic and anaerobic digesters; gravity and dissolved air floatation
thickening; centrifuge, belt press and screw press dewatering; and thermal drying and lime stabilization.

American Water is able to draw on the industry-leading experience of our operations and engineering staff in all
of our states and at corporate to better inform our decision-making process when evaluating alternatives for
upgrading or expanding existing equipment or facilities.

American Water has experience tackling the multitude of challenges that wastewater systems face on a regular
basis. Like JEA, a number of our WWTPs are located in warm-weather climates and where water resources are
limited. We have experience developing and operating a range of water reuse facilities in various service areas
and through our association engagements.

For example, six of American Water's WWTPs in California provide reuse water for local crop and landscape
irrigation, and American Water recently completed construction of the first unrestricted non-potable reuse
facility in the State of Oklahoma at our Fort Sill WWTP, where the reuse water is currently used for landscape
irrigation and cooling water purposes. In New Jersey, American Water owns and operates several MBR facilities
that discharge highly treated effluent to ground water, which helps to replenish aquifers and eliminates pollutant
loading to high-quality streams from septic systems in the area.

In addition, many of our facilities discharge to sensitive ecosystems, which means we must meet stringent
discharge standards related to biochemical oxygen demand (BOD), total suspended solids (TSS), total nitrogen
and phosphorous. Specifically, American Water owns multiple WWTPs near Woodbridge, VA, that discharge to
tributaries of the Chesapeake Bay. These facilities are equipped with SBRs and tertiary filtration technology that
allow the facilities to meet stringent total nitrogen and phosphorous discharge requirements. In fact, our plants
have been so successful in meeting their total maximum daily load (TMDL) allowances that we have been able
to offset operating costs by selling excess nutrient trading credits to nearby utilities that cannot meet their own
discharge limits.

Several other American Water WWTPs also provide biological and/or chemical nutrient removal, which is an
important factor for reducing the risk of harmful algal blooms in large urban water bodies like the St. Johns
River.

Wastewater Innovations

American Water is also a leader in innovation, having developed and patented a wastewater treatment process
technology called NPXpress. This process reduces aeration energy consumption by up to 50% and supplemental
carbon sources for Biological Nutrient Removal (BNR) plants by up to 100%. The unique operating conditions of
the NPXpress process promote the growth of a type of microorganism that removes nitrogen and phosphorus
in wastewater. These microorganisms require less oxygen and carbon sources to convert ammonia nitrogen to
nitrogen gas than conventional BNR plants. This is just one example of the technical expertise at American
Water.

Focus On Maintaining Rate Stability For Customers
American Water’s history and experience in large-scale purchases of water and wastewater systems is tied to a
deep understanding of the need for stability and predictability of rates.

JEA will benefit from American Water’s ability to share our compliance and capital investment acumen, while
leveraging our volume purchasing power, scale, technology and innovation development.

American Water Rate History

American Water has diverse regulated utility operations throughout the country, operating within a variety of
regulatory frameworks that differ from state to state. Despite varying geographic conditions that impact costs,

Page | 47



AMERICAN WATER REVISED REPLY - JEA INVITATION TO NEGOTIATE (127-19)

American Water’'s rate changes, on an annual basis, have been comparable or lower than the water and
wastewater consumer price index.

American Water’s annual rate change is nearly half of the
United States average over the last 5 years

Compound Annual Growth Rate on Average Customer Water Bills
American Water Compared to United States Average?

United States Average B American Water
5.0%
4.0% 3.82%
3.25% 3.31%
3.0%
2.00%

2.0%
1.0%
0.0%

10 Year CAGR 5 Year CAGR

(2008-2018) (2013-2018)

1 United States Average is based on percent change to the U.S. Bureau of Labor Statistics housing / utility consumer expenditures
(All Consumer Units) for Water and Other Public Services. AWK is based on the percent change in residential revenue per
residential customer, based on data from AWK's 10-Ks.

Our rate case management program aims to balance infrastructure investment needs and protect water quality
while limiting rate increases. Over the past five years (2013-2018), our average water customer bill across our
service areas increased by only 2.0% per year, which is nearly half the United States average of 3.82%.

In an operating environment where the company plans to invest more than $1.8 billion per year across the
country on infrastructure and other necessary capital projects, American Water is able to mitigate rate increases
by lowering its per-customer operating costs. As we noted earlier, for every $1 in O&M savings, we can invest
$8 of capital with no adverse impact on a typical customer’s bill. This is a result of growing the customer base
through strategic acquisitions and optimizing shared and back-office services, allowing the company to maintain
a robust field staff to operate our systems at high service quality. Through a partnership with the Jacksonville
community, we will apply these same savings and efficiency strategies to bring current JEA customers the best